BELL 222

INSTALLATION MANUAL

ENGINE SIZE:50

NOTICE: USE EPOXY UNLESS STATED.
SAND INSIDE FUSELAGE WITH #180 SANDING
PAPER BEFORE PARTS GLUING IN PLACE.

© CUT MESH ACCORDING TO
@ THE TEMPLATE PROVIDED.

: i . GLUE MESH WITH CA INSIDE
'FUSELAGE AND HATCH.

CUT 2.5x11 MM SLOTS IN THE HATCH.
@ GLUE THE PLASTIC MOUNTING BRACKETS
INSIDE. s

GLUE 3 MM ALUM. POLES FOR
HATCH AND FUSELAGE ALIGNMENT.

don, oy

? MOUNT THE SLOTTED PLASTIC PLATES
é WITH 1.4x4 MM FLAT HEAD TAPPING SCREWS.

@ GLUE 3x16 MM PLYWOOD

IN THE FUSELAGE.

DRILL HOLES WHICH

ALIGNED TO THE ALUM.
».. POLES AS IN DIAGRAM.

GLUE SLOTTED BALSA AND VERTICAL FINS
INe HORIZONTAL STAB. AS_SHOWN.

A sy TR
GLUE AND ALIGN F”i_?;)RlZONTAL STABS.
-~ B

25



ENGINE SIZE:50

B E L L 2IVI%N%AL

INSTALLATION

GLUE RED LIGHT ON TOP OF HATCH AND BOTTOM
ALIGN HORIZONTAL STABS. TO FUSELAGE AS SHOWN. OF FUSELAGE.
: 7 &% azo | e
i

“Wi ; 3

~ MOUNT TAIL HATCH WITH M3x8
ROUND HEAD TAPPING SCREW.

GLUE 1.5x10x10 MM PLYWOOD.

&\\\\;* e . - &‘-'-?f g 3 ey
R I e e

MOUNT THE VERTICAL FIN WITH
M3x16 ROUND SOCKET HEAD SCREWS
3x8x0.7 WASHER AND LOCKNUTS.

GLUE CLEAR LIGHT, ALUM. HOLDER
AND STEEL WIRE IN THE TAIL FIN.

CUT WINDSHIELD AND WINDOWS AS MARKED.
GLUE IN PLACE WITH SILICONE OR "GOOP" *.

TOP AND BOTTOM WINDOWS
SHOULD BE GLUED INSIDE THE FUSELAGE

*"GOOP" IS A BRAND OF GLUE WHICH IS MANUFACTURED BY

ECLECTIC PRODUCTS, INC.
IT IS AVAILABLE IN MOST HARDWARE STORES.

-



BELL 222 ENGINE SIZE:50

INSTALLATION OF RETRACTABLE LANDING GEAR

E. RING
@ CUT AWAY C o
SHADED PORTION

BALL LINK

l ' h Z l M2 x 36
@ ALUM. : 5 “'_.-l'r PUSH ROD
B . )|« BUSHING » =
'}
>
M3 x 10 WASHER i ‘
HEAD SCREW : NOSE GEAR SERVO| TRAY
'{OMM WHEEL MOUNT THE SERVO
@ TRAY WITH M3x10
\~"SOCKET HEAD SCREW &

3\x 8 x 0.7 WASHER

b OPTIONAL\ PARTS
OPTIONAL PARTS 1 y LANDING GEAR WIRE
RETRACT MECHANISM | PART NO. FK 9651
PART NO. FK 9601

S | Y

2 x 36 PUSH ROD

ALUM.
e&/ BUSHING BALL LINK

™ s

/ h ‘

. |
CUT AWAY _
M3 x 10 WASHER _ —
g S HEAD SCREW MAIN GEAR SERVO TRAY
\ o

MOUNT LANDING GEA
WITH M2.6 x 10 FLATHEA _
SCREW :

. MOUNT THE SERVO

/ TRAY WITH M3x10
SOCKET HEAD

SCREW & 3 x 8 x 0.7 WASHER

P.3




BELL 222

ENGINE SIZE:50
INSTALLATION OF CENTURY SCALE SE MECHANISM

@ CENTURY SCALE SE
v

24 MM

L =

CUT VENTILATING HOLE AND MECHANISM
MOUNTING HOLES (3.5 MM) AS SHOWN. -~

MOUNTING MECHANISM IN
FUSELAGE WITH SHAPED
HARDWOOD IN PLACE.

GLUE 10x50 MM PLYWOOD INSIDE

FUSELAGE. MOUNT ALUM. PLATE WITH
M3x10 FLAT HEAD SCREW AND NUT.
10x50 MM PLYWOOD LOCATION
(INSIDE FUSELAGE) \.‘o x

........

.\%ﬁ.k:m S

~-—

CUT HOLE FOR STARTING PROBE.

CUT AWAY MARKED PORTION FOR SWATCH PLATE.

CUT TAIL PORTION FOR GEAR-BOX.

@ Vg

)

INSERT TAIL BOOM INTO SPONGE RING

SPONGE RING
LOCATION

P4



BELL 222

ENGINE SIZE:50

INSTALLATION OF HIROBO SCEADU MECHANISM

@ HIROBO SCEADU
12 MM
|1;4.5MM ,——QMM—- J
i i 1

72 MM 50 MM

e
_.i

| 200 MM

CUT VENTILATING HOLE AND MECHANISM
MOUNTING HOLES (3.5 MM) AS SHOWN.

@

SAND AWAY SHADED AREA ON PLYWOOD MOUNTING
PLATE AS SHOWN.

CROSS SECTION

5 MOUNT THE MECHANISM
: IN FUSELAGE WITH SANDED
MOUNTING PLATE INVERTED.

10x50 MM PLYWOOD LOCATION
(INSIDE FUSELAGE)

/’z

—

CUT AWAY MARKED PORTION FOR SWATCH PLATE.
CUT HOLE FOR STARTING PROBE.

CUT TAIL HATCH FOR GEAR-BOX AS SHOWN.

@ ‘éﬂfe

INSERT TAIL BOOM INTO SPONGE RING

B

SPONGE RING
LOCATION

P.5



BELL 222

INSTALLATION OF THUNDER TIGER RAPTOR MECHANISM

ENGINE SIZE:50

19.5 MM|
[

CUT VENTILATING HOLE AND MECHANISM
@ MOUNTING HOLES (3.5 MM) AS SHOWN.

183 MM
_T

45 MM

MM

20
& THUNDER TIGER
RAPTOR

14 MM

=t

Al

MOUNTING MECHANISM IN FUSELAGE
WITH SHAPED HARDWOOD IN PLACE.

10x50 MM PLYWOOD T
LOCATION —L3'o'
(INSIDE FUSELAGE)

GLUE 10x50 MM PLYWOOQOD
INSIDE FUSELAGE. MOUNT ALUM.

PLATE WITH M3x10 FLAT HEAD SCREWAND LOCKNUT

CUT TAIL PORTION FOR GEAR-BOX.

14| 28 [ (MM)

”

CUT TAIL HATCH FOR GEAR-BOX AS SHOWN.

CUT AWAY

4

/

INSERT TAIL BOOM INTO SPONGE RING

@

60 MM_’I

S g

SPONGE RING
LOCATION




MESH TEMPLATE (SCALE 1:1)
FOR BELL 222 (50) / AIR WOLF (50)
S \

Pl



